
2015� omas Hatzenbichler Agro-Technik GmbH
Fischering 2, A-9433 St. Andrä
Tel: +43 (0) 4358/2287
Fax: +43 (0) 4358/2208
E-mail: agrotechnik@hatzenbichler.com
www.hatzenbichler.com

Manual 
and

spare parts catalogue
Pneumatic Seeder Air 16

OPICO LIMITED
South Road, Bourne, Lincs, PE10 9LG
Tel.: 01778 / 42 11 11 – Fax: 01778 / 42 50 80
E-mail: ask@opico.co.uk – www.opico.co.uk



Page 1 Page 1

contents

             Seite
1. EC Declaration of Conformity   ........................................................................................ 2

2. Safety information ............................................................................................................... 3

3. Intended Use ........................................................................................................................ 4

4. Accident prevention  ........................................................................................................... 4

5. Germination requirements ................................................................................................ 5

6. Warranty  .............................................................................................................................. 5

7. Installation instructions  .................................................................................................... 6 

8. Note for the operation ........................................................................................................ 9

9. Work at the � eld .................................................................................................................. 12

10. Before starting working  ................................................................................................... 12

11. Care and Maintance  ......................................................................................................... 13

12. Storage in winter ............................................................................................................... 13

13. Turn o�  the agitator sha�   ................................................................................................ 14

14. Spare parts catalogue for Air 16 ...................................................................................... 15

15. Manual On-Board Computer  ......................................................................................... 34



Page 2

EG Declaration of Conformity
� e manufacturer: � omas Hatzenbichler

Agro-Technik GmbH
Fischering 2
A-9433 St. Andrä
Phone: +43 (0) 4358/2287

declares that the following product:

Product:                   Pneumatic Seeder „Air 16“

Serial number:   ____________________________

Year of  building _____________________________

all relevant provisions of the Machinery Directive (2006/42/EC).

To properly implement the EG directives speci� ed in the safety and health requirements of the following 
standards and / or speci� cations have been used.

DIN EN ISO 4254-1          Agricultural machinery - Safety - Part 1: General requirements

DIN EN ISO 12100           Safety of machinery - Basic concepts -
                 Risk assessment and risk reduction

DIN EN 60204-1               Safety of machinery - Electrical equipment of machines Part 1:
                 General requirements

Fischering, 13.07.2015
            Date                                                                                                    Director



Page 2 Page 3

2nd. Safety information:

Before starting,
read the instruction manual 
and note.

When attaching the 
machine and during 
operation of the hydraulic 
folding ensure that no one 
in between.

Beware of high pressure 
� uid escaping!

� e transport of the ma-
chine is prohibited!

Only operate in the hyd-
raulic li�  drup zone if hy-
draulic cylinder is suppor-
ted by a mechanical stay

Stay clear of swinging ran-
ge folding machine parts!

Never reach into the crushing 
area as long as parts may move!

the stripper is to be che-
cked prior to each start of 
work



Page 4

3rd. Intended Use

 Dear Customer!

We are pleased to congratulate you on your buying decision and wish you much fun and success in working 
with this device.

Please read necessarily before using this product all the instructions in this manual carefully.

� is will avoid, reduce risks, downtime and repair costs, increase reliability and service life of your machine.

With illustrations and information on technical data and dimensions in this manual changes designed to 
improve, are reserved.

4th. Accident prevention
• The General accident prevention regulations of each country are taken into account.
• When is arrival and uncoupling the machine to the hitch of the tractor injury.
• The unit must be secured to prevent accidental switching off when rolling.
• The device may only be used by anyone on the regulations for public transport streets know.
• The attached machine before hanging off the ground.

� e machine is equipped with state of the art and the recognized securities safety rules. Nevertheless, results 
from the use of injury to the user or third parties.

� e only machine in perfect working condition for its intended purpose, safety and
risk of danger with respect to use of the manual!

In particular, problems that can a� ect safety must be corrected immediately.

� e machine may only be used by individuals, maintained and repaired, who are familiar with and aware of 
the danger.

� e installation or modi� cation of products can not Hatzenbichler constructively given
Characteristics of the machine to change negative and thereby impair the safety of man and machine.

� e machine is designed for normal use for cultivation in the agricultural sector determined. 
Any other or additional use is considered improper.

Shall not be liable for damages resulting from Hatzenbichler.
� e risk is borne entirely by the user.

Intended use also includes compliance with the instruction manual and the adherence to the manufacturer‘s 
instructions for operation, maintenance and maintenance requirements.



Page 4 Page 5

Hatzenbichler assumes no liability for the germination of seeds.

Grounds:

We lack any ability to predict the following factors:
 1st           Soil condition
 2nd          State of the seed
 3rd           Depth of sowing
 4th           Preparation of the soil before application
 5th           � e device the seeder was mounted too

Instructions for installation and operation of the device:
� e calibration test must be performed by the operator in the � eld.

“Air 8“ -  Pneumatic seed drill with 8 hoses to over-or reseed
                 to 6,50m working width.
      For sowing in the � eld ploughed to 3.00 m working width.

“Air 16“ -  Pneumatic seed drill with 16 hoses to over- or reseed 
                  12m working width.
        For sowing in ploughed � eld to 6m working width.

5th Germination requirements

6th. Warranty

Check the unit immediately upon acceptance for possible shipping damage. Subsequent complaints from tran-
sit damage can not be accepted.

We give a one year warranty from date of shipment (your invoice or delivery note as proof of valid).
� is warranty is valid in the case of material or construction failure and does not cover parts that are damaged 
by normal-or excessive wear.

 � e warranty is void
• if damage is caused by external forces
• when an operation error
• if the speci� ed KW/horsepower limit is exceeded
• if the device is changed without our consent, extended, or is equipped with foreign parts.



Page 6

7th. Air 16 - Installation Instructions
7.1 PNEUMATIC SEEDER

1. Attach the support bracket for the seeder behind the headstock.

2. Mount the Seedbox on the support bracket such that the electric blower and the metering device for the 
     rear point and the seed tubes face forwards to the distribution bars.

3. � e operator platform should be behind the seed box and positioned as desired.

7.2 METERING WHEEL

1. � e wheel is mounted with the included locating pin on the lower hole of the rear parking stand. 
     � e cable should have the right hose.
2. � e bracket for the cable conduit is mounted right on the roller suspension.

7.3 DISTRIBUTOR TUBES

1. Remove the plastic caps on the front of the carrier, push the pipe all the way into the 
    mounting bracket and tighten the screw.
2. Mount carrier distribution bars of C-insert into the mounting bracket, and set 20 to 40cm above the 
    ground.
3. Attach distribution hoses with the supplied screws on the distribution bars at a distance of approximately 
     37.50 cm spacing (3m harrow).
4. Secure the hoses to the distribution head and ensure hose is clear when machine is folded. 
    Note: Inside pipes on seeder should be directed to outside points of harrow were possible.



Page 6 Page 7

7.4 POWER OF THE BLOWER

� e fans need 12V/30A directly from the battery of the tractor. � e two fans are separately connected to the 
battery. When connecting, make sure that the fans are running in the right direction, ie in plan view in a 
clockwise direction.

1. Power cable (see Figure 1) connect directly to the tractor battery put on / o�  switch and 7-pin connector 
     in the cab.
2. � e cable of the Seeding machine has a 7-pin socket which is connected to the power cord of the tractor.
3. � e supplied cable has the positive wire to the battery via two series fuses (16 A).

Air electric



Page 8

7.5 HYDRAULIC FAN

� e fan mounting bracket bolts directly onto the front 100x100mm box section between the 1/h lower hitch 
and the headstock. � e air pipe (ID 1100mm) connects between the fan and seeder air intake with hose clips 
provided. � e pressure gauge and bracket should be mounted in place of the existing hydraulic service bra-
cket on the richt hand side of the main chassis.
� e hydraulic fan requires an unpressurized return oil supply 2-16 l / min.
� e oil � ow should be adjusted on the hydraulic spool valve on the tractor and
may 16 l / min. not exceed, otherwise the oil seal of the engine could be damaged. A� er connecting it must be 
ensured that the fan runs in the right direction: the blades must rotate clockwise when looking at the air inlet.

1. Fit the 1/2“ hydraulic hose coupling into the tractor hydraulic service.
2. � e 3/4“ return hose from motor should be pressure free return direct to the tractor hydraulic oil reservoir, 
using the 3/4“ female coupling provided. � is return pipe has a one way valve � tted.

7.6 FAN SPEED ADJUSTMENT

� e speed is automatically displayed on the controller display; the alarm (fan not running), however, must be 
activated (MENU 140.0 of control). Recommended operating speed of the hydraulic fan: min. 1,600 Turns / 
Minute .; max. 3,800 Turns / Minute. � e operating speed should taking into account the working width and 
the type the seed can be selected. � is hydraulic fan is suitable for � ne and grass seeds max. 12.50 m working 
width.
Small seeds: 2.000 - 3.000 Turns/Minute
Grass seeds: 2.500 - 3.500 Turns/Minute

Note: It is essential that the cover of the hopper is completely hermetically sealed and properly, so there is 
          no air � owing through it!



Page 8 Page 9

8th. Note for the operation

2.  basic settings

Before � lling the seed box, note the following:

1. � e correct seed roller is installed?

 Attention!!! � e seed roller must be according to the size of the seed and seed rate to be selected.
Seed, applied to the coarse seed roller:

grass seed mixtures, rye, barley, wheat, oats, etc.
(usually small amounts, 10kg/ha - ≥)

Seed, applied to the � ne seed roller:

Pure clover seed, rape, phacelia, granules, etc. 
(usually small amounts, 15kg/ha ≤ - ≥)

3. Setting the seed retention brush:

� e distance between the retaining brush from the seed sha�  can be adjusted with the lever on the right 
side of the pneumatic Seeding machine. It is possible to choose a distance between 1 and 7mm.

Note the following:
� e distance between the brush and roller corresponds to about 1/2 a seed means
  Oilseed rape, clover     0,1mm
  Grass mixtures     1-2mm
  Ground cover and feed mixtures    2-3mm
� e gap at the bottom of the seed roller should never be more than 1mm (factory setting).

Lever for adjusting the 
retaining brush

8.1 Basic settings for the cover of the seed hopper

• Before you start seeding check if the cover of the seed hopper is closed 
     with the handle.
• Check the screw of the cover of the seed hopper if it´s � xed
• An air tight seal must be achieved for correct air � ow.

• Before you start seeding check if the cover of the seed hopper is closed 



Page 10

8.2 Changing the seed roller:

1. Ensure that the seed box is completely empty
2. To replace remove the bearing support cap on the right side of the seed roller.
3.Pull out the roller, while doing so turn counterclockwise and pull.

Installation of a new seed roller:

1. Push new seed roller into the drive axle

2. Replace the bearing bracket.

3. A� er securing the bearing holder use the spring washer at the end of the seed roller to ensure correct balance.     
Attention!!! the slices should not sit tight

4. Turn metering wheel and make sure that the metering roller rotates properly.

Opening the bearing support of 
the closing � ap by thumbscrew

Pull out the seed roller

New seed roller sha�  to the drive axle

� e bearing 
retainer re� t using 
the thumb screws



Page 10 Page 11

8.3 Protection plate of the seed roller

� e protective plate is located in the interior of the seed hopper and carries the weight of the seed. It was 
primarily designed for heavier seeds such as rapeseed oil.

In lighter crops such as grass seed, make sure that the protective plate caused no bridging e� ect. If this prob-
lem persists, the protective plate can be removed by means of wing nut screws and the sowing may continue 
without this protective plate.

Attention!!!  Remove only the protection plate when you are using light seed for seeding

Protection plate 
of the seed roller 
mounted in the 
inner Seedbox

Remove by loose-
ning the wing nuts 
on all 4 sides

Removed 
protective 
plate

8.4 Drive

Metering wheel:
Before sowing remove the transport security pin and let down to the ground. � e wheel in working position 
is also in constant contact with the ground � oor irregularities. If the device is li� ed, there is a pin holding the 
lever under the wheel to keep it away from the ground.

drive cable
� e cable conduit is fed to the struts in such a way that prevents kinking.

Attention: � e direction of the wheel can not be reversed.

Sensor drive wheel
Release the drive wheel from transport position onto the ground. Allowing for constant drive wheel contact 
over undulations, pin under the drive wheel arm to clear ground when harrow is raised out of work.
Drive wheel axle should have minimal side movement to ensure senosr gap is constant, shims are available to 
compensate for ware. � e sensor and drive wheel slots must be clean to provide a goog signal to the on board 
computer. � e gat from sensor to drive wheel sould be 5-8mm, this can be adjusted on the sensor mounting 
nuts.

� e cable conduit is fed to the struts in such a way that prevents kinking.



Page 12

8.6 Calibrate

1. Remove the cover of the seed roller 
2. Insert the calibration bucket into the tray of the metering roller.
3. Follow the steps on the on board computer for calibration see page 45
4. Weighing the aborted seeds with a scale. 
5. Enter the weight in the on board computer.
6. Close the cover of the seed roller.

8.7 Drain the Seedbox

• Position the calibration tank into the compartment (8.6.2)
• Position the seed rate adjustmend lever at maximum output and fully open the seed retention brush. 
     Turn the metering wheel until the seedbox is empty.
• On completly emptying of the seedbox the seed roller  must also be removed.

9th Working at the � eld
Litter:
Old pastures can be optimized by applying new seed. Preparing the old pasture with the harrow, so that cost-
e� ective broadcast seeding can be done. � e combined use of pneumatic seeder and grass harrow makes the 
most of e�  cient solution, because at the same time as � ghting weeds, and aeration of the soil the conditions 
for gemization are optimized.
Overseeding:
The seeding has the advantage of higher yields and improved feed quality. Seeding on cultivated soil with the 
harrow and the pneumatic sowing machine is easy to handle. However some points to consider:
• Determined before application of the pH, phosphate and potassium content of the soil.
• � e seedbed should be � ne and � rm
• Seeding depth observed
Intercropping:
It is also possible a� er harvest in stubble intercrop, the application of a pneumatic seeder Air 8. For example, 
the installation of a disc harrow or Hatzenbichler Delta.

10th Before start working:
• Operation of both fans and the true direction.
• It is recommended to allow both fans run brie� y to allow for any moisture in the distributor tubing to dry.
     � us, the risk that reduces clog the tubes.
• It should be min. 10kg seed in the seed box.
•The lid of the hopper should be air sealed.
• Ensure distribution tubes are 20-40cm above ground.
• Check all hoses to ensure uniform output across the entire width.



Page 12 Page 13

11th Care and Maintenance
• Clean electric fans with compressed air, especially in dusty environments.

• Check cables and connectors for damage.

• Check whether the agitator is clean and ready.

• Check for damage or wear. Any defects recti� ed immediately.

• Check nuts and bolts regularly for tightness and tighten if necessary. 
     (On new units every 3 hours and again a� er 20 hours.)

• Do not use high pressure washers for cleaning bearings and hydraulic parts used.

12th Storage in winter
• Completely empty Seedbox

• Completely and thoroughly clean

• Protected from the weather, so that the distribution pipes and the dosing may not
     accumulate moisture.



Page 14

13th Turn o�  the agitator sha� 

• Turning o�  the agitator sha�  is only useful if � ne seed is spread example clover seed.

for this procedure you don‘t have 
to remove the belt.

1. remove the bold and washer 2. remove the clutch

3. turn the clutch (1) 4. connet the turned clutch with 
bolt and washer

5. now the agitator is turned o� 



Page 14 Page 15

14TH SPARE PARTS CATALOG FOR PNEUMATIC SEEDER „AIR 16“



Page 16

item code item number designation
0405010001 1 undercarriage for „Air 16“
0405020001 2 hopper for „Air 16“
0405030001 3 calibration bucket for „Air 16“
0405040001 4 baseplate for „Air 16“
0405040002 5 Protection plate of the seed roller
0405040003 6 holder for calibration bucket
0405040004 7 holder for protection plate for the seed roller
1902070001 8 nut DIN 467- M8
1902080001 9 wing nut DIN 315-M8
1908010007 10 washer M10
1901010070 11 hexagonal screw DIN933 M10x25
1901010069 12 hexagonal screw DIN 933 M10x30
1902010005 13 hexagonal nut DIN 985 M10
1908010001 14 washer M12
1901010009 15 hexagonal screw DIN 933 M12x45
1902010003 16 hexagonal nut DIN 985 M12

AIR 16 COMPLETE



Page 16 Page 17

METERING BOX



Page 18

item code item number designation
0405010008 1 tooth-belt disc with magnet 36Z
0405010009 2 Disc f. clutch with bolt
0405010010 3 motor extension for „Air 16“
0405010011 4 tooth-belt disc 36Z for the clutch
0405010012 5 seal for bearing 202
0405010013 6 spacer for clutch
0405010014 7 tooth-belt disc 36Z f. clutch
0405010015 8 Lead belt tensioner
0405010016 9 clamp plate for tensioner
0405010017 10 holder for belt sensor
1906030011 11 � ange bearing SBPFL 204
1904040002 12 spring 4x4x20
1908010009 13 disc DIN 9021 - 6,4
1901010072 14 hexagonal screw DIN 933 M4x45
1906030012 15 � ange bearing SBPFL 202
1901010039 16 hexagonal screw DIN 933 M6x12
1906030013 17 needle sleeve HK1522
1904030003 18 circlip DIN 471 - 15x 
0405010018 19 tooth-belt 16ATS5 - l=525mm
1908010007 20 washer M10 - DIN 134
0405010019 21 roller set style RE 3/4
1908010008 22 washer M6 - DIN 134
1902010009 23 hexagonal nut DIN 985 M6
1908010010 24 washer M8
1901010066 25 hexagonal screw DIN 933 M10x16
1901010073 26 hexagonal screw DIN 933 M8x16
1901090002 27 threaded pin DIN 913 - M8x100
1912070017 28 cable eye diameter 6mm
1918030007 29 belt sensor
1902010010 30 hexagonal nut DIN 985 M4
1901070007 31 cylinder screw with slit M4x20

METERING BOX



Page 18 Page 19

UNDERCARRIAGE FOR „AIR 16“

item code item number designation
0405010034 1 hose holder
0405010035 2 clamp sheet
0405010036 3 motor cover
0405010037 4 motor mount
0405010038 5 undercarriage for „Air 16“
1901010041 6 hexagonal screw DIN 933 M6X16
1918030008 7 E-motor
1904040005 8 spring 4x4x16
1908010008 9 washer M6
1908010010 10 washer M8
1901010073 11 hexagonal screw DIN 933 M8x16
1901010074 12 hexagonal screw DIN 933 M5x16



Page 20

item code item number designation
0405020002 1 drain cover for „Air 16“
0405020003 2 hopper for „Air 16“ without standard parts
0405020004 3 cover for „Air 16“ without standard parts
0405020005 4 Edge protection pro� le for drain cover
0405020006 5 clamp pro� le for viewing window
1916020002 6 viewing window
0405020007 7 sealing pro� le for cover, l=2250mm
1917010003 8 Lever Release for container
1901010071 9 hexagonal schrew DIN 933 M4x12
1902010010 10 hexagonal nut DIN 985 M4
0405020008 11 � ller pro� le for viewing window
1901020001 12 star handle M8x25
1908010007 13 washer M10
1901010069 14 hexagonal screw DIN 933 M10x30
1902010005 15 hexagonal nut DIN 985 M10
1917010004 16 hook for lever release

SEED HOPPER



Page 20 Page 21

UNDERCARRIAGE MOUNTED FOR „AIR 16“

item code item number designation
0405010002 1 adapter for injection hood
0405010003 2 hole sheet for „Air 16“
0405010004 3 Side cover for „Air 16“ without standard parts
0405010005 4 Cover for injection hood
0405010006 5 Edge protection pro� les straight for side cover
1908010008 6 washer M6
1902010009 7 hexagonal nut DIN 985 M6
1901010041 8 hexagonal screw DIN 933 M6x16
1901030001 9 sheet screw ST3,5x16
0405020008 10 � ller pro� le for viewing window
0405020006 11 clamp pro� le for viewing window
1916020002 12 viewing window
0405010007 13 Edge protection pro� le for cover for injection hood



Page 22

HOLDER FOR AIR 16

item code item number designation
0405060106 1 bracket for Air 16
1908010001 2 washer M12
1901010011 3 hexagonal screw DIN 933 M12x40
1901010006 4 hexagonal screw DIN 933 M12x50
1902010003 5 hexagonal nut DIN 985 M12



Page 22 Page 23

UNDERCARRIAGE MOUNTED FOR „AIR 16“



Page 24

item code item number designation
0405010020 1 Air ba�  e for seed roller
0405010021 2 hexagonal for seed roller
0405010012 3 seal for bearing 202
0405010022 4 sha�  for agitator
0405010023 5 brass bearing for bearing block
0405010024 6 plastic part for bearing block
0405010025 7 adjusting for brush
0405010026 8 Cover for seed roller without standard parts
0405010027 9 bearing block for „Air 16“
0405010028 10 brush for „Air 16“
0405010029 11 brush adjustment
0405010030 12 sah�  diameter 4mm for agitator - l=80mm
1906030012 13 � ange bearing SBPFL 202
1904040003 14 spring 5x5x20
1904040004 15 spring 5x5x12
1908010008 16 washer M6
1902010009 17 hexagonal nut DIN 985 M6
1908010010 18 washer M8
1901020002 19 star handle M6
1901090003 20 threaded pin DIN 913 M5x6 - A2
0405010031 21 rubber 20x5
1902010002 22 hexagonal nut DIN 985 M8
0405010032 23 Edge protection pro� le 
1901100004 24 disc M8x55
1901010074 25 hexagonal screw Din 955 M5x16
1901020003 26 star handle
0405010033 27 Edge protection pro� le straight for seed roller cover
1902010011 28 hexagonal nut DIN 985 M4

UNDERCARRIAGE MOUNTED FOR „AIR 16“



Page 24 Page 25

C-RAIL FOR 1,50M FIELD WITH ATTACHMENTS



Page 26

item code item number designation
0405060105 1 clamp plate for distributor adjustment
0405060104 2 angle for distributor adjustment
0405060102 3 adjustment for distributor adjustment
0116010008 4 distributor
1901070008 5 cylinder screw DIN 912 M6x12
1902010005 6 hexagonal nut DIN 985 M10
1902010002 7 hexagonal nut DIN 985 M8
1901010003 8 hexagonal screw DIN 933 M8x40

item code item number designation
0116010008 4 distributor
1901070008 5 cylinder screw DIN 912 M6x12
0405050002 9 c-rail l=1410mm
1902010003 10 hexagonal nut DIN 985 M12
1908010001 11 washer M12
1901090004 12 threaded pin DIN 914 M12x20-A2
0405060103 13 holder for c-rail
0116010009 14 clamp plate for distributor adjustment
1901010015 15 hexagonal screw DIN 931 M12x120
0405060100 16 holder for c-rail at the � eld carrier - part 1
0405060101 17 holder for c-rail at the � eld carrier - part 2

item code item number designation
0405050001 18 c-reail l=1965mm
1912100002 19 seeding hose Ø= 25x2,4mm per one meter
0405060001 20 distributor for Air8/Air16 complete
0405060004 21 adjustable distributor - complete
0405060002 22 holder for c-rail at the � eld carrier - complete
0405060003 23 holder for c-rail - complete

C-RAIL FOR 1,50M FIELD WITH ATTACHMENTS



Page 26 Page 27

SENSOR METERING WHEEL

complete: 0402010001



Page 28

item code item number designation
1918010001 1 sensor for trail wheel
0402010003 2 cover disc for trail wheel
0402010002 3 spacer tube Ø=20x4 l=43,5mm
0402010004 4 cover for sensor
0402010006 5 plate for brake
0402010005 6 sensor wheel loose
0402010007 7 arm for sensor wheel
0402010008 8 brake for sensor wheel
0402010009 9 multi-hole adjustment for sensor wheel
0402010010 10 spacer tube Ø20x4 l=16mm
1903030006 11 connecting pins Ø=10mm, l=75mm
1903030008 12 connecting pins Ø=14mm l=75mm
1906030002 13 deep groove ball bearings DIN 625 -6004 -2RS 
1901010010 14 hexagonal screw DIN 931 M12x100
1904020002 15 linch pin Ø=4mm
1904030001 16 circlip DIN 472 -42x1,75
1904030002 17 circlip DIN 472 - 20x1,2
1902050001 18 hexagonal nut M18
1906030003 19 wheel hub for plant protection
1902010003 20 hexagonal nut M12
1902010002 21 hexagonal nut M8
1901070001 22 cylinder screw M6x30
1901010005 23 hexagonal screw M12x25
1901010038 24 hexagonal screw M5x10
1901010039 25 hexagonal screw M6x12
1901010032 26 hexagonal screw M8x25
1912070001 27 Stau� -clamp 
1906010001 28 cylindrical socket TFZ2015B
1918020001 29 Brush for sensor wheel

SENSOR METERING WHEEL



Page 28 Page 29

HYDRAULIC FAN

complete: 0404010001



Page 30

HYDRAULIC FAN

complete: 0404010001

item code item number designation
0404010008 1 basket for hydraulik fan
1901080001 2 � at Head Screw M6x10
1908030001 3 spring ring DIN 127B-10
1901080002 4 � at Head Screw M4x10
1902010009 5 hexagonal nut M6
0404010009 6 blower half small section
0404010010 7 wings for fan
1902060001 8 hexagonal nut M10 - Linksgewinde
0404010011 9 blower half big section
1902010010 10 hexagonal nut M4
1916020001 11 foam 20x5 l=180mm
1901090001 12 thumbscrew M5x12
1912100001 13 blast hose Ø=75mm per one meter
1916010002 14 sealing Cap ZK 30/25
1912070002 15 hose clamp 70-90



Page 30 Page 31

MOTOR WITH CLUTCH

complete: 0404010001



Page 32

complete: 0404010001

item code item number designation
1912020012 1 hydraulik hose for hydraulik fan
1912090001 2 sha�  for hydraulic fan
0404010002 3 fan holder
1904030002 4 circlip 20x1,2
1904040001 5 wedge AS 6x6x16
0404010003 6 clutch - hub with Ø =20mm
0404010004 7 clutch - sprocket 92 Shore
0404010005 8 clutch- Hub with taper
0404010006 9 hydraulic motor for fan
1901010043 10 hexagonal screw M6x30
1901010044 11 hexagonal screw M5x8
1918010002 12 speed   sensor with cable and connector
1906030004 13 deep groove ball bearings - 6204 -22RS
1902010009 14 hexagonal nut M6
0404010007 15 high pressure seal
1904030004 16 circlip 22x1
1912030004 17 screwed
1912040001 18 dust cap red

MOTOR WITH CLUTCH



Page 32 Page 33

item code item number designation
0405010039 1 tube Ø 30x2mm, l=100mm
1912100003 2 seeding hose Ø=30x2,5mm per one meter

STAINLESS TUBES



Page 34

 
 

On-Board Computer 
 

 

 
Operator's Manual 

Rev. 1.00 
 

15.



Page 34 Page 35

ContentsTable of Contents 

Hatzenbichler On-Board Computer – Operator‘s Manual  ..................................................  36 
Controls  ......................................................................................................................................  37
Controls and Interfaces at the Bottom of the On-Board Computer ....................................  38
Main Screen (Job screen)  .........................................................................................................  39
Important Settings  .....................................................................................................................  40
Getting Started  ...........................................................................................................................  41
1 Input  .........................................................................................................................................  44
1.1 Selecting a Job and Calibrating the Seed Box  ..................................................................  45
1.2 Resetting Counter Values  ...................................................................................................  48
1.3 Setting the Seed Rate  ..........................................................................................................  48
1.4 Setting the Re� ll Quantity  ..................................................................................................  49
1.5 Setting the Working Width  ................................................................................................49
1.6 Setting the Limits for Fan RPM Alarm  ............................................................................  50
2 Special .......................................................................................................................................  51
2.1 Alarms  ..................................................................................................................................  52 
2.2 Display Settings  ...................................................................................................................  52-53
2.3 Wheel - Pulses per Revolution  ..........................................................................................  53
2.4 Shake Free Mode  .................................................................................................................  54
2.5 Emptying the Hopper  .........................................................................................................  55
2.6 Correction Factor  ................................................................................................................  55
2.7 Hectare Counter  ..................................................................................................................  56
3 Test  ...........................................................................................................................................  57
3.1 Simulation  ............................................................................................................................  58
3.2 Keys  .......................................................................................................................................  58-59
3.3 Input  ......................................................................................................................................  59
3.4 Battery voltage. .....................................................................................................................  59-60
3.5 So� ware Versions  ................................................................................................................  60
4 Setup  .........................................................................................................................................  61
4.1 Time/Date  ............................................................................................................................  62
4.2 Language  ..............................................................................................................................  63
4.3 Type of Sensor  .....................................................................................................................  63-64
4.4 So� ware Update  ..................................................................................................................  64-65
4.5 OS Update   ...........................................................................................................................  65
4.6 Factory Settings  ...................................................................................................................  66
5 Setup Hatzenbichler  ...............................................................................................................  66
6 Spare parts and cable sets for on-board computer  .............................................................  67



Page 36



Page 36 Page 37



Page 38



Page 38 Page 39



Page 40



Page 40 Page 41



Page 42



Page 42 Page 43



Page 44



Page 44 Page 45



Page 46



Page 46 Page 47



Page 48



Page 48 Page 49



Page 50



Page 50 Page 51



Page 52



Page 52 Page 53



Page 54



Page 54 Page 55



Page 56



Page 56 Page 57



Page 58



Page 58 Page 59



Page 60



Page 60 Page 61



Page 62



Page 62 Page 63



Page 64



Page 64 Page 65



Page 66



Page 66 Page 67

6. SPARE PARTS „ON-BOARD COMPUTER“
ON-BOARD COMPUTER COMPLETE
item code: 1918030009

item code item number designation
1918030009 1 on-board computer



Page 68

item code item number designation
1918010003 1 leveler sensor
1918030011 2 cable set for Air 16 without senosors
1918030007 3 belt sensor

a motor connection
b blower connection
c belt sensor connection
d radar connection
e leveler sensor connection
f computer connection

CABLE SET FOR AIR 16 WITH SENSORS

a

b

c

d

e

f



Page 68 Page 69

EXTENSION CABLE FOR AIR 16

item code item number designation
1918030010 1 extension cable for Air 16


